ﬁﬂ#

g

SERIOUS ABOUT BACING Y




Contents

Congratulations 3
Introduction 3
Before you begin 3.
Assembly 4.
Safety Notes — IMPORTANT 5
Symbol Reference Key 8

Assembly Instructions .10.
Setup Sheet 34.
Exploded View .36.
Parts List - Standard Parts .38.
Parts List - Option Parts .39.
Team Durango Ltd 47.

Inhaltsverzeichnis

Herzlichen Gliickwunsch 3
Einfiihrung 3.
Bevor Sie anfangen 3.
Zusammenbau 4
Sicherheitswarnungen - WICHTIG 5.
Symbol Schliissel 8.
Montage Anleitung .10.
Setup Sheet 34.
Explosionsansicht .36.
Ersatzteileliste .38.
Tuningteileliste .39.
Team Durango Ltd A47.
BHR
Congratulations 3
AN NV 3
FUsHIC 3.
HHILTHIIC 4.
BEDEHIC-FE ! 5
DURIITZLYUA 8.
I T .10.
Setup Sheet 34.
R .36.
IACI N .38.
A7avIN—=IJA+ .39.
Team Durango Ltd A47.
H 5%

PGNP DN .3.
PRI 3.
A ET=TIpb: 3.
EAZES 4.
TEMA-FE | .5.
AR PS5 .8.
HETR .10.
Setup Sheeet 34
IR IE .36.
— MR .38.
BUREHEMR 39,

Team Durango ZELKEE

s
2. (7RG 7



Congratulations Herzlichen Gluckwunsch XGd s i i A

Congratulations on purchasing your new DETC410 from Team Durango! You are clearly serious about
racing - serious about winning!

Herzlichen Glickwunsch zum Kauf Ihres neuen DETC410 von Team Durango! Sie meinen es eindeutig
ernst mit Racing — ernst mit dem Gewinnen!

Team Durango DETC410 NNF—D ZHBABSHTES TETNET !
= A TEAM DURANGO DETCA410/ 4= 3= A BA— Te ik 5 R 53 ZU $hE AT

f/ﬁ//flll//

Introduction Einfuhrung 4 > kB &% 493>

The DETC410 was designed in Germany, and tested by some of the world’s best R/C racers.
Der in Deutschland konstruierte DETC410 wurde von einigen der weltbesten RC-Car Fahrern getestet.

DETC410lZF R4 Y TTFHA N, HERTEHE LY TISRADR/CKSAN—IZTKYTRrESNZFEL

—o

DETC410/& £t £ [F T2 3 i BB & 11373, H i 4s BRI 42 22 YR30 1 iR T 2l 38 4

Before you begin Bevor Sie anfangen (& C &= ZH3E [T

This manual contains detailed step-by-step instructions to show you how to assemble and set-up your
new DETC410 for optimum performance. We want you to get the most out of your new racing machine,
SO we suggest that you read this manual through, from cover to cover, before beginning assembly. All
Team Durango products are manufactured to the highest possible standards, so should you find any parts
difficult to assemble, please check that you are assembling them correctly.

If you don't follow these instructions exactly, you may damage parts of your DETC410.

If, for any reason, you decide that you do not want your DETC410, you must not begin assembly. Your
DETC410 cannot be returned to your Team Durango dealer for a refund or exchange if it has been fully or
partially assembled.

Diese Bauanleitung beinhaltet detallierte Step by Step Anweisungen, die lhnen zeigen, wie Sie lhren
neuen DETC410 zusammenbauen und einstellen missen, um die optimale Leistung zu erreichen. Wir
mochten, dass Sie das Maximum aus lhrer neuen Renn-Maschine herausholen kénnen und bitten Sie,
diese Bauanleitung vorn bis hinten durchzulesen, bevor Sie mit dem Zusammenbau beginnen. Alle Team
Durango Produkte

werden in den hoéchstmadglichen Standards produziert. Sollten Sie ein schwierig zu montierendes Bauteil
finden, prifen Sie bitte, ob es sich um das richtige Teil handelt und ob Sie es richtig montiert haben.

Wenn Sie lhr Fahrzeug nicht nach der Bauanleitung zusammenbauen, kénnten Sie lhren DETC410
beschadigen.

Wenn Sie aus bestimmten Grinden Ihren DETC410 nicht haben wollen, missen Sie ihn nicht
zusammenbauen. |hr DETC410 kann nicht von lhrem Team Durango Handler zurick genommen
werden, wenn das Fahrzeug ganz, oder auch teilweise montiert wurde.

SDOY=217ILTIIDETCAIONHMIL TICMBGEHRAERT Y TINA X T v T 'C TL, BISHESO/
74— RZESISHIMIALGEZERBLTVFET, ARBEIAFTTOL—2 2 II T EF—R
FETE<HFLLWITLOTTDT, MILFICAT= :LTJLféé/\—*/uJuihé%fé?s%&)Lid‘o
Team DurangoD 2 TH Y L UIFE NG EEEOTICHMESA TS A, 75—"? id)ﬂ”l::)i(ff*ﬂﬁ

IFTAHELZWGEIZITHRAZBEYDOFIETHITONTWLEINERLTLIEEL
ARERBAER Y ICHAT T Z2Th M o 1=154E . DETCA10MD/N\— Y E BT 23BN HY £9 .

Al 5 M DI TDEX408Z R A SN DG H ICITMILZEIEHELNT L 2 E LY, DETCA10(EZE DE
ﬁrsmi MTHHEITON TS ERE - JBICE LIS LonFERTADTIERESLLEL,

s
”l'ﬂ”ﬁ”



Z—Yﬁﬁ)ﬂ%ﬁﬁ%%@% SR, STR‘EEE%EH%EI’J%I%, Ko M BGE SIS BRAE I AR BoE . JA I
IERENS AR R T IE R A B, BT DA a6 41 ST, M\%ﬁlil}ﬁ@%%ﬁﬁéﬂz%'?ﬁ&%l%o Pty
E’JTeam Durango#f & UJﬁé&EI’JéE FrAE D L] s F')?L) 8 OR IUAE 2 A AR A ) R i, 1

SRR N, i 2 DU I A 07 sORBEA T 4 2% .

A e AU 2 DUAMR 7 2ok in Tekdi e, & DETCA410 7] G2 BBl F iR 14 2H 2 77 =Xy 3 24 0 ZE 45
T o

I N s ;}{ﬁzﬁﬁ'ﬁg@L4HB/JDETC410, WS 27V AAETH 501 . A B Team Durango 2 7
PIAKS L2 A 07 i SO B e BB IE T AT

Assembly Zusammenbau #H37 THIIZ ZH%%

Contained in your DETC410 box are different parts bags. Each bag is marked with a letter. Within each
bag are all the parts required to complete a build-stage of the kit. As noted in ‘Before you begin’ (above),
you must ensure that you only open one bag at a time, following the correct sequence of assembly.

—

Before starting each build-stage, check that you have the right quantity and size of items for the build-
stage. To assist you with the assembly of your DETC410, we have included full-size images of all the
hardware parts laid out, so that you can place items on top of the images to check they are the correct
size/length. Other items, such as those found on the mould tree, are also shown, but are not full-size.

Der Inhalt Ihres DETC410 Baukastens enthalt verschiede Teile-Beutel. Jeder Beutel ist mit einer
Nummer markiert. In jedem Beutel sind genau die Teile, die sie fur den Zusammenbau eines
Bauabschnittes bendétigen. Stellen Sie sicher, dass jeweils immer nur ein Beutel gedffnet ist, folgend der
Baustufen.

Bevor Sie mit dem Zusammenbau beginnen, stellen Sie sicher, dass alle benoétigten Teile im Beutel
enthalten sind. Um lhnen zu helfen, haben wir alle Teile in Originalgroéf3e abgebildet. So kbénnen Sie lhre
Teile im Zweifel auf die Abbildung legen, um die GréRRe/Dimension zu prifen. Andere Teile, wie Teile
eines Plastik-Baums sind auch zu sehen, aber nicht in voller Grol3e.

DETCA410DRy J RIZIEENENDBEITRATY TS LIz/RX—YNY TN A>TEYEY, TNE
NDIN=—YNY TICTEBEEN Y=V SN TOES, ENVTICEENENDMILRT— DT L1/
—YMNBELGLEF /RIS —CINTWET, FHEMRT—PITBRBLNR—IYNYTEFERT Y I
ISCTRAFE LTS EESL,

BHARAT—OZFMIRT DENZFERT S/ N —YDNBEHA > TNINEREL TS
[EE/NN—VDEYREBGRZERH L TLVES, ELLVI—=Y (A X) NESIHTER
BRIZEBEDN—VEEREHOESETHIENAETIDTERAL TS,

=L, KERBAZEIC
BIBEICIXZDE

S HIDETCA10 A A Y FAF A B IR P a4 . D FAUE GRS, SOFEAAHE 5
THLRERITITRAL . nfE T AART UL ) TR E, T R S5 P UL B R 0 T e R A4,
M HCA N AR R AT ARy

A2 R/, T SEHIA SR BOR 5 S AN U B S 09875 —FF. Oy 1 A Rt i ) 85 56 D
MIZHE, AT AE U4 B 'ﬁ”“;ﬁﬁ ﬁTR‘ﬂ‘?FHHEI’J/T e, DS PO 2 A R AR R 2
i T BB RS R B 2 TR, JATRE R s HoA SR 3 B EAS & LLSEBR EL B f

m

TC410
1B .

m

. S



Safety Notes — IMPORTANT

THIS KIT IS NOT A TOY.

This kit is not intended for use by anyone under the age of 14. For anyone under 14, adult supervision
and assistance is recommended when building and operating the Kkit.

This kit is a high-performance radio controlled model racing product and could cause harm and personal
injury. Team Durango Ltd accept no responsibility for any injuries caused by using or making this kit.
This kit is designed for use on r/c car race tracks. It should not be used in general public areas. Team
Durango Ltd accept no responsibility for any injuries caused by making or using this kit.

Please read this manual carefully to understand which ancillary items (tools, electrics, electronics etc)
are used with this kit. Team Durango Ltd accept no responsibility for the operation of any such ancillary
items.

It is entirely the owner’s responsibility to ensure this product is in good working order before operation.

Many of the items in this kit are small enough to be accidentally swallowed and are, therefore, potential
choking hazards, making them potentially fatal. Please ensure that when assembling the kit, you do so
out of the reach of small/young children.

All liquids etc contained in the kit are not intended for human consumption. Should you swallow any
of the fluids supplied with the kit (such as shock oil, differential grease etc), please consult a physician
immediately. Some of these liquids etc are flammable. Never smoke, cause sparks or excessive heat
near these items. Team Durango Ltd accept no responsibility for any injuries caused by any of the parts
contained within or required to make the Kkit.

Never touch rotating parts of the car as this may cause injury.

Do not run your car in poor light or if it goes out of sight. Any impairment to your vision may result in
damage to your car or, worse, injury to others or their property.

As a radio controlled device, your car is subject to radio interference from things beyond your control.
Any such interference may cause a loss of control of your car, so please consider this possibility at all
times.

Sicherheitswarnungen — WICHTIG

Dieses Fahrzeug ist kein Spielzeug

Dieser Baukasten ist nicht geeignet fur Jugendliche unter 14 Jahren. Bei Jugendlichen unter 14 Jahren
muss eine erwachsene Person fir den Zusammenbau und den Betrieb des Modells anwesend sein.

Dieses Modell ist ein Hochleistung Wettbewerbsfahrzeug und kénnte erheblichen Schaden und
Verletzungen hervorrufen. Team Durango Ltd Gbernimmt keinerlei Haftung fiir eventuelle Schaden, die
beim Zusammenbau, oder Betrieb des Modells hervorgerufen werden.

Dieses Modell ist fur den Betrieb auf Rennstrecken ausgelegt. Es sollte nicht auf 6ffentlichen Bereichen
betrieben werden. Team Durango Ltd Ubernimmt keine Verantwortung fur den Zusammenbau, oder
Betrieb dieses Modells.

Bitte lesen Sie die Bauanleitung genau durch, um sicherzustellen, welche weiteren Werkzeuge, oder
Elektronik zum Zusammenbau und Betrieb des Modells notwendig sind. Team Durango Ubernimmt
keine Verantwortung fur den Gebrauch dieser zusétzlichen Gegenstande.

Fur den einwandfreien Zusammenbau und Betrieb ist Modells ist alleinig der Besitzer verantwortlich.

Einige der Bauteile sind sehr klein und kdnnten eingeatmet werden, was Erstickungen hervorrufen
kdnnte. Stellen Sie sicher, dass keine Kleinkinder in die Nahe des Arbeitsbereichen kommen kénnen.

Alle Flussigkeiten des Baukastens sind nicht zum Verzehr geeignet. Sollten Sie eine Flussigkeit
versehendlich verschlucken, begeben Sie sich sofort zum Arzt.

Einige Teile des Baukastens sind leicht entzindlich. Rauchen Sie niemals beim Zusammenbau und
Betrieb dieses Modells. Funken kdonnten Teile des Modells entziinden. Team Durango Ltd Ubernimmt
keine Verantwortung fur Verletzungen, die wahrend des Zusammenbaus, oder Betrieb des Modells
durch diese Dinge hervorgerufen werden kénnen.

Beruhren Sie niemals rotierende Teile des Modells. Dies kdnnte ernsthafte Verletzungen hervorrufen.

Betreiben Sie niemals das Modell bei schlechten Licht, oder wenn es auf3er Sichtweite ist. Jede Stérung
Ihrer Sicht, kann Ihr Modell beschadigen, oder schlimmer noch, Personen, oder Eigentum beschéadigen.
Als ferngesteuertes Modell kann Ihr Modell Interferenzen ausgesetzt sein, die die Kontrolle des Modells
storen konnen. Jegliche Interferenz kann Ihr Modell auf3er Kontrolle bringen. Bitte beachten Sie stets
diesen Umstand.

TS
5. (7RG 7



CO%y MNITR TR BNE LA

ARGBOWRFEHIIL4FZLUETY, IBRUTOEFHEISMEIL - CHEAICLGDIIGEEICEILTREZEDE
B - MO THEERZEDTIZSY,

AERZIESHELRBADS A bO—ILH—T3, FRAEZRYTEIT EEREZITI2BNLD
Y &EJ, Team Durango LtdlFAH G ZEZHIAH ., FRAPICHRELZUODLGHFREICHLTEEZED

LOTEHY FEA,
;%%Iiﬂ—#v FETEITFICTHA o ShTEY X HDOGT (AE - BFE5HE) TOETISIETEL

MMAICARI =2 T7ILERRATEE., EQOLSGITE - N—YLNBENEREL
_Du_u/r\?ngo LtdIEHEEFICERA LI EZFIC KDL A LR - BEICR LTEEZE

o

ETACERIARMGDOFI VI ETLN., REZHBLTHLEITERBLTSZSL, RICH—D
ETFEETEEHRDEEDOTITIT >TSS,

ABGEIBZHDNSGIN—VEEATEY ., RARLFEIT L= AIREMEM B Y KERIRTY . LD
BRIZIZB T NS EFHROFOBEN WG THERL T2 él, o

ARBICTFENDRENA - TOMEEYMTEHY FLA, TN—nn (a3 vdAH )L, TR
F) ZRMLEBEICET CICEMDZEEZIT TS0, —BORKFAIRETT., k& - %
EDFYERIFANTZY LELTL T—é L), Team Durango LtdlEF v FZEEN B/ A— YK AEZET
Eo-UAL AR - BEICHLTEREAS LOTIEHY T A,

BlEE L TWWASN—VIZIFHERZET H2ENAHY ETTOTEIICHNLGZNT LIS,
RICHA—MNBEFEDINAT o5 EOFREORAY DT THOEITIFB/BRTIDTELOHLZSL, HED
BLVRETETZHMITEI CETHORCHA—ZHIBLIZY . MAICERZEDEZY. SFWEWE
TRRENHYEFITDTY CIZEITEHRIEL TS ZEN,

RICH—DFEATHEFNEALSHEEON-ERFICEYRICA—AI L FO—LEEXSBIRENEIZHY
F9 . RCH—DETHIIEICEREETREDBRIEEZEEB LGNS EITLTIZEL,

VY, Team

TFSL
S5HDTIEHY E

tllﬂ

LA - B

AEmIETAEE M

AP AER TS LR LE, FHERFREE S 2T+ 2 DUF L, A T4 5 B e,
A AN ] AR AE T AN RS st ko

AT i g e 1 R AR 4 S AR Y, ITFZnufF%E@ A B P AN I, ATRES| AN AR # . Team Durango
X TARAATAS 2 % Bl A3 il AN BT D14 E

AT i 9 X R A PR BEE T R HISE R A A . IS 20— I IO A P A ™ it . Team DurangoX TR A~ 24 i
M B AN BARAT B4

15 55 L FEEIE T AR UL IS R O T 3 RO AR B B i A U5 3. Team DurangoX F-AE A7 4l B T2 22 A =448 ] Pride
IR ANAS BARAT B4 T

AT i B SE P PERERBL, WA P AT AL 5 AR 2 BT

H TR AR RSB, ATRESIRR 4D R A . MG R R Ah s 1 P AR R A P A ™ i, AR R O S LA
BANRA

FeanisfErh, E 2R AT ISR A LAY A

AT G TS BT A, I AR N AR T REMRSCIE AL o A IS ANIE ) B RUSUER A, U 550 S R R BT B SR B
By #Am BARAT Sy MAYE , A5 Z)AE U A b 55 RO, B AR A 2 51 A AR BT B AE AT O . Team
DurangoXf TR A 244 I 5™ s Bt s 47 S5 AR AN AR AT ST A

T ZAE L AN A2 B R RSB AN B D0 N A A o B TR AN R PTG RIS Ah, # T REAN R TR S 2R Ak
B HoAh Y R

BT TP IR L, S ) AR AR AT B AR T AR S Fr i B PR BT T XTI AT e I I I R AR O
2, TEBETHEBRAEA M, BB B — TR

DTS
.6. dlll'ﬂllqﬂ



Va4

(771 117772



SURILY) D7 LR UL S UG

Symbol Reference Key Symbol Schlussel

The symbols below are used are various stages throughout the build of your kit. Paying close attention to these
symbols, and following them properly, will ensure your kit is built properly.

Die untenstehenden Symbole werden Sie in den verschiedenen Baustufen wiederfinden. Bitte achten Sie auf diese
Symbole und folgen Sie den Anweisungen, um einen korrekten Zusammenbau lhres Modells zu gewahrleisten.

TFTRDTUARIL (BBF) [FFy MANOERAT—OTHERASNATHET, FY FZELKHEITSHAICTHLD
DURIVITER LGN I ZED T ZELN,

IR IAT S8 AR T B R RN R/ T X AT S R S U B IER g AT S RS

B2 P B R AE A 3 58 B ZH 6 T o

Zusammenbau

Symbol Description (English) Deutsch Japanese Chinese
Assembly path of one Zusammenbau-Linie von G T < FEE O HALL: /TR~
item into another einem Teil zum anderen " B BT B
Press/Insert one item into | Einsetzen, oder einpressen . . Sk H AL G K TR
—_— ' AL A | M i
another eines Teils in ein anderes EHRL/H L AL NENEMALE
|4—>| Length after assembly Lange nach Zusammenbau | £& HEEFA KL
> |- Gap between two items Spalt zwischen zwei Teilen Hili B LR
o Folgen Sie dem - e
Follow arrow for direction . S M TOAAITEER | L . ;
ek =t ZH2
- of assembly Richtungspfeil beim LTTFa0 TE KRR TT M 2H %

Follow steps in this order

Reihenfolge beachten

IEFFIZfE>TL =&
Ly

TH R Y

O/X | R ECORRECTITNS  vichtig / aisch ELL / BY TR /BRI
Gear grease Getriebefett FF7IYR R Rl
Differential Grease Differentialél :; [t ZE
Thread Lock Schraubensicherungsmittel | =~ 0w & %l 08 22 SRR

"o!" Pay special attention Besondere Bedeutung f{?{(:ii,%f LT<=s AR

% Remove with a file Mit Feile entfernen fzg L‘C:HS( YERLNT 5 A s B T
% Not Included in this kit gri]‘t’ﬂ;:t”;nBa“kaSte” ;LUT);: Lj ;EE‘E* 3 %ﬁ AN T
G | oo seataneto | itioppessigen | MET T CERL

Ve zarms

(711 117772




Required items (not included in kit)

Transmitter Motor Controller Receiver
Servo AA Battery 2S LiPO battery
Battery Charger Wheels Inserts Tyres

&

Hex Driver

Cross Wrench Double-sided Tape

N
e 1.3mm / 0.05inch
® 1.5mm ®2mm @2.5mm

OM3mm OM4mm

Needlenose Pliers 64dp Pinion

Diff and Shock Oil Thread Lock Grease

9 Vv

(771 117772



GEE /o ch gue to edges

320184
320250
330529
320189
330528
CA glue
210040 T
/
210040 _— 310533
—
g 601003
— 310034
601003 310034
— /Y
BH M3x12
310533
705004 x2 _—
705004
Note: Apply CA Glue
™ be very careful.

BB 10x15x4
601003 x2
SHIM 10x12x0.2
310034 x2

CA glue

i



e
PIN 1.5x7
310435 x1

E-CLIPS 4mm
710001 x1

SHIM 5x10x0.8
709001 x1

BB 10x15x4
601003 x1

®

T
R @

710001

330612 310373

310435
210039 \
/

— 709001

601003

/
310392 _—

Differential Oil

PIN 1.5x7
310435 x1

E-CLIPS 4mm
710001 x1

SHIM 5x10x0.8
709001 x1

BB 10x15x4
601003 x1

310392

/

710001 / 601003

N

310373 A 330612

/ \709001 210039

el @ 310435

®

Differential Oil

SHIM 3.6x9.4x0.2
709037 x4

DIFF PINION GEAR 10T
310373 x4

AN -
310373

e 310371

- N 709037
N\

SIS
”l'ﬂ”qﬂ




To learn more about
diff oil choice, please

see our pro set-ups at
the back of this manual ‘9'

13.0g 1439

High traction
conditions

10000cst

Dry Diff 0il Total

Watching the displayed weight, slowly fill dry diff with 1.3g of oil
800cst

Recommended diff
oil viscosity range conditions

(S M2x6 @

704057 x4 Toa0ss

©) &y
310576 @

Add oil to hold
o-ring in place

310576

12, [



oW 330011-2 330011-3 330580-6 330011-5 330524-3 330523-4
330524-1 330524-2
705008
BH M2x5 330011-2
705008 x4
/ 709009
330544
Apply oil to assist with
smooth construction
SHOCK 0-RING
330160 x8
x 330160 y
330543 12mm
0-RING p N
330160 x4
330011-3 /
330609 /
330580-6 /
330609 /
330011-5 /
/ 330524-3
330534 /7
o Q)
0-RING 330633 —
330029 x4 -
i

R *

(771 117772




E Check pro set-ups for recommended
shock oils for your track conditions
BH M2x5
705008 x4
@ 705008
&~

@

Ensure the o-ring is seated inside
recess in the shock cap correctly

CD @ 330527

No rebound

@

Full rebound

1. Fill with oil and wait for air bubbles to escape
2. Push shaft all the way up (no rebound) or leave fully extended for full rebound (middle for middle) (LEAVE IT IN POSITION UNTIL END)

3. Place diaphragm on shock body

4. Screw on shock cap
5.Insert screw
6. Check rebound on all shocks, make sure you pair them up to be the same

To learn more from our Pro set-up sheets,
please see the back of this manual
for more information

Front 5.5MM

I
Rear SMM

330637 S’

\ 330524-2

1



Note: Qtys Use 12x330523-1 and 2x330523-7
™ for this step from Bag (1

Steering Turnbuckle links
Used in step 12

V'

330523-7

J

Front Camber Link Turnbuckle links
Used in step H3

— 330379

330523-1

U

Rear Camber Link Turnbuckle links

X2

330603

m/

330523-1

330523-1

J

U

U

27.75mm
[———

16.Tmm

Used in step H3 3305231 14.8mm
[e—|
— 330379
\5 3305231
Servo Link Turnbuckle link > 3305231 5.75mm
Used in Step K2 |
e 330553
\5 330523-1
T T
.15. (771 117772




e

i 11

320255

(S M3x6
704004 x8

Front

704004

320255

320254
A

Rear A

704004

.16.

T2l

(711 117772




(S M3x6
704004 x4

(S M3x10
704007 x1

BH M3x10
705005 x1

(S M3x14
704013 x1

N M3 HIGH
715002 x1

320186 ~

~N
320188

Assemble these parts with thread lock

but DO NOT TIGHTEN just yet.

705005

' Pre-thread lock nut

for easier assembly / 7

&

Screw all screws from underside, but only just tight
715002

704013

With the chassis pushed onto a flat surface fuIIy tighten
the screws linking the motor mount and Iayshaft mount

| Press
u here

Finally fully tighten the screws underside
now the remaining layshaft mount can be attached

pt

e

704004 ' Press
u here

| Press
m here

IR

| Press
u here

704007

320188

704004

17




Pannaracer 709015
SPEC-R 310584 —
F 310421 __—
- 310421
310421 /
SHIM 5x7x0.2 / ' Note: Apply CA Glue
709015 x1 BB 5x10x4 601002 — m bevery areful.
601002 x2 Ll —
E-CLIPS 4mm T ]
710001 x1 CA glue H
710001 NOTE
- 2 .
e
X w 310534 C_/_)
310389 AN
M3x7 \ 310390
701016 x1 N
310534
N 104
™\
1
1
)
H
701016 \
v
H \
1
H
705005
v
Belt tension settings | Front: 8 Rear: 7

ol

o
i i



BH M3x6
705001 x8

BH M3x8
705002 x8

Tighten 1 J Loosen

Move this dot clockwise or counter-clockwise Optional spur gear position to accommodate
to adjust belt tension larger spur gears

705002

Front
@

330528

=
- =
/

705001

R e a r 705002
@

@ 705002
705002
705002
L~ 320183
_~
/ :[: 320182
\J
\
\ 4
' Screw upper bulkheads to car
m before shock towers
705002
705002
705002
L~ 320183
320182

- =

/ \
05001

<

19

Ve

(771 117772




330522-4

330522-9

330522-11 330522-13 330580-2 330580-3 330580-4 330580-5

PIN M2x10
310120 x4

SH M3x3
701004 x4

Gear Grease

310120
310113 [’\
330382

701004 /7 (::)
@

310120

©)
| 4
(\

/ 310113

@ 701004

310381

310383

Thread Lock

PIN M2x10
310120 x2

SH M3x3
701004 x2

31

310120

0380 |
310113 (——_—_—

701004 /

310386

310388

S
‘e—"
¥

BH M2x5
705008 x4

PIN M2x10
310123 x4

SHIM 5x7x0.2
709015 x2

SHIM 5x7x0.9
310032 x2

BB 5x10x4
601002 x8

705008
-
/\

310385

/

310123

601002

~—

~_ e
\

601002

330521-1
\

(T 172

.20. (7RG 7




BH M3x8
705002 x8

PIVOT BALL C M3x10
330601 x2

PIVOT BALL C M3x7
330602 x4

SH M3x5
701003 x4

705008
"' 709015
N Lef
- eft
310385 el —
~~
310123 601002 . 0038 —
601002
330521-2
Right

340076

| 330601
330580-3

optional
I

f | 33080-4 ¥

330580-1
340076 330602
330602
705002
330580-5
701003 701003
l  / l

2

R/ 777772
(771 117772




BH M2.5x4
705029 x4

SH M3x10
701005 x4

SH M4x8
701010 x4

PIVOT BALL C M3x7
330602 x2

BALL
330545 x4

PIN 2.5x21.4
330541 x4

Right

P 701010
3305229
7/
330541 /
705029 330520
330522-13
701005
330545

701010

330520
330522-13
330522-12
330522-11 posnl 7
330522-12
701005 s
330522-13 /
330545
330602 701010
330522-4 / o l
/;
330541 /v
705029 e 3305221
701005
701010
330545

Odegree toe in
330522-4

0.5degree toe in/out
330522-5

330522-1
701005 /

330545

1degree toe in/out
330522-6

1.5degree toe in/out
330522-7

705029

705029

2degree caster
330522-8

4degree caster

3305229

6degree caster
330522-10

Left

4

330541

e

3305229

Note: Ensure free movement

™ of all parts.

Right

330602

¥

Ve
/d

330541

/

330522-4

2

ﬂﬂ

7—
dlf}'ﬂllq




(S M3x10
704007 x4

PIVOT BALL A-ARM
330037 x4

Front

330037
3305221
330037 ™~
~ 3305221
4 -
| 320191
‘I 330580-5
330580-5 |
|
[
- 3305221 (@D
704007
704007
330037
~_ 330522-14
330037
Y 330522-14
320191
yooo
| 330580-1
a
|
330580-1 |
|
(> — 3652148 ——— &)
704007
704007

23,

R(ZT]TT 2
(771 117772



(S M3x10
704007 x4

PIVOT BALL A-ARM
330037 x4

PIN M3x45
330540 x4

Front

Rear

330580-1 d

330580-1

330580-1

330037

330522-1

7~

320191

v
" 3305801

330037
0 7 3305214

y

320191

e
" 3305805

330540

704007

N

704007

330522-1

330540

704007

N

L

704007

330580-5

S
e

&

330522-14 =

.24,

Va4

(711 117772



PIVOT BALL C M3x7
330602 x4

Front

Rear

16.

—
3
3

330602

| 3305805

Front inner Camber Link position

14.8mm

<,

330602

330580-5

Rear inner Camber Link position

.25.

7Z'ﬂm

(771 117772




(S M3x6
704004 x2

BH M3x6
705001 x4

PIVOT BALL C M3x2.5
330634 x1

PIVOT BALL C M3x7
330602 x2

SHIM 5x5x0.2
709039 x2

BB 3x6x2.5
704004 x2

BB 3x8x3
601028 x4

330602

T

A

330634

601028

320179-12 ¢

/

602001 | 7 T

‘ / | 705001 601028

602001

709039

705001
601028

320179-10 ¢

o !

601028

320180

709039

340075
340075

704004

704004

705001

705001

(T 172

.26. (7RG 7




(S M3x6
704004 x2

(S M3x8
704006 x2

(S M3x12
704003 x2

320179-3

Recommended battery
support position

= N W b

l UL R
704006
704006
704003
/
/ 704003
320179-2
/
/ 320179-1 /
320179-2
/ 320179-1
704004
704004
(777772
27. dllﬂllqn




(S M3x6
704004 x5

BH M3x6
705001 x4

(S M3x10
704007 x2

Shim 3x6x0.5mm
709032 x4

704004
320189
704004
\
\/
\
\/
320179-6
320179-7
704004
320179-8

with the bottom of the mount post
Use extra tape layers and shims
Bl onthe post to make level if needed

' Note: Servo tape must be level

709032
—

705001
/ B

e P 709032

709032 /

—
705001 —
709032
A
NOTINC
T Optional

N

NOTINC
Optional

704007

28

Ve

(711 117772




BH M3x6 601023
705001 x1

705011

601023

700039 7 700039

BH M3x14
705011 x1

715001

P4 v
N M3 HIGH
715001 x1

705001

BB X713 Deafault setting is highest

SHIM 5x5x0.2
709039 x2

BH M3x6
705001 x12

705001

705001

705001

705001
’ ~ 705001
’I |
L

330580-3 ~
! !
Yyl | vy

Yy

With the chassis on a flat surface,
fully tighten the topdeck screws
. s

(771 117772




X 3305236
l e
330523-6
BH M3x10 330533
705005 x2
PIVOT BALL C M3x10
330601 x2
705005
SETSCREW M3x3
701004 X4 705005
;(E)';%%I;E\)I(VZ M3x4 T 330523-2
320178-9 | __
320178-9 ,
330601
320178-5 , 3305233
320178-5
\
\
4mm
701004
701002 701004
701002
701004
701004
Note: Ensure free movement of
parts, without excessive play

Va4

.30. (7RG 7




BH M3x10
705005 x2

PIVOT BALL C M3x10
330601 x2

SETSCREW M3x3
701004 X4

SETSCREW M3x4
701002 X2

X 3305236

\
Rear

320178-5

701004

Note: Ensure free movement of
parts, without excessive play

¥
—
330537 330523-6
705005
705005
\ 330523-2
320178-9 __—r
320178-9 \
330601
|
330523-3
320178-5
4mm
701004
701002
701002 l
701004
701004

o

Nl

Va4

(771 117772




BH M3x10
705005 x4

BALL
330545 x4

Front

Rear

¥

/ 709004

/ 330545

709004

/ 330545

/

705005

705005

.32.

Va4

(711 117772




(S M3x8
704006 x2

(S M3x14
704013 x2

320178-3

704006

704013

704013

A

‘ 320178-2

320178-3

320178-1

704006

320185

(S M3x10
704007 x3

———————eee P

704007

--->

RCICH

R/ 777772
(771 117772




BH M3x8
705002 x3

PIN M2x10
310123 x5

SNAP PIN 6mm
390085 x5

320178-6 Optional
320178-6
320178-6 320178-4 Optional
310123 N
~ \
' / i
// 310123 Optional
705002 Optional &
N
310123
3201788
310123
320178-4 3201788
N
320178-4

/ A3
™~

705002
/ 310123
705002
320178-6
320178-7
390085

320178-8

390085

A

N

390085 Optional

390085

A

AN

390085

.34.

errrr

7—
dlf}'ﬂllqﬂ




BH M3x8
705002 X2

&
@ NOTINC

NOTINC

705002

N

NOTINC

To learn more about motor
and pinion choices from our
pro set-up sheets please see
the back of this manual for
more information

N

NOTINC

N

NOTINC

To learn more about ESC choices
from our pro set-up sheets please
see the back of this manual for
more information

.35.

Ve

(771 117772




{
1
Ll ! T W 3305804
|‘ \ '
~ VT~ 330602
PIVOT BALLC M3x7 T ~
330602 x1 ~_ el
\\\\\~‘\‘\\ — E
KO Propo .
JR Hitec Futaba
Sanwa
240005 240005 240005
KO Propo
JR Hitec Futaba
Sanwa
340102-1 340102-2 340102-3
_ ' Note: With servo in neutral
attatch servo horn so the front
[l wheels point straight ahead
BH M3x8
705002 x1
[\ A
N ]
\\I
k
e
705002
®
©

UE

The servo horn should be slightly
offset when fitted correctly

T17r

R/7/

.36. (7RG 7




[ ] 2mm hex driver

Front 25.8mm

Rear24.5mm

Base Settings

e | 24mm
24.5mm

N

NOTINC

287/

Ve

(771 117772




Exploded View

_ 601002
310391 310421
~ -
310390 310534 705004\ 710001 310584
~
601003
~
71500
310533
~
310034
s 210040 "
~N g
210040 e N s
- 709039 601007
601023
601023
310034, A
705011
~ ~
310533 715001 3201798
co1005 705007,
~ ~ 705001,
310534 320250 <<:
~
704004
705004,
320179-6
705001,
- ~
705001
320179-7
705001
320184
N N
~
601028
~ 330523-1 705007
601028 ~
-~ - 330553
602001
330523-1 h 3305805 330602 0008
709039 — 602001 ~ ~ seorrez
3305231 320179-10 .
/// N 705002 3305805 330602
709039 320179-12 s201791
601028
e 330523-7 | oot
330603 s g
s 240005 70500%20i§§5
330602 704006
0075 - g
e 705002
330523-7 704004 705005 -
_ 320183
_ e
330603 320182
709004
320178-6 ~ ~ _ 330528 705005
~ 330523-1 -
320184
~
330545 h
P 320178-6 320255
390085 é 709004
_ 330545
310123 704007 ~
320254
705005 320191
e
320178-3
310123 320178-9
N N
705005 3305224\\ 330580-5
3201785
_ 320178-9 704007, ~
390085 s30533 701010 330580-5
320178-1_ - 3305232 o ~
320178-5 3305221 N s
330523-6 704004 330037
204006 N 330601,
704013 ~
N '
— 3305236  3o0178.5 3305233 330540 330522-13
- 701005, ~
330520
704013 ~ 330522-1 330845 ~
704006 ~N 330580-1 ~ 330541
~ 330580-5 ~
705029
~
330037
330522-1
704006 704007 ~
~ 320191
320185
/ ~
704007

.38.

(A7 [

(LR 172



\320178—8

-
390085 330545
310123 709004,
-
705002
705001
705005 ~
~ ~__ 330545 3501788
701004 709004
330602 - - ~
705005, 330526-6 705002
N \ 66 330529
3305805 . 701004 -
705002 330602 3201789 310123 390085
~ ~ ~ . - ~
330580-5 205005 3305266 705005 3201784
320178-5
~ ~
320178-9
705002 -
330533 320101
~
320254 320178-5 330522-14\
705008
320182
330524-
320183 -~ 3305232 -
701004 - ~ 330527
330580-1_ 330522-14 ~
~
320179-3 330037
704003 e 320255 P 701010 330540 705008,
- 330601 ~ ~
~ 3300115
330545 704007 709009
320179 2 330523 3/ 701005, \704007 h
) N : 330522-1 ™
- 704006 3305805 ~ N 330029 330544
320179-1 704008 705029 ~
330541
™ 330160
330522-14 330633\ ~
330037 -
330580-1, ~ 330602
~ 330522-14 330543
N ~
704007\ 320191 330637\
330580-1 3300113
~
330523-1 330609
701016, 704007 P
330379 3305242 330580-6__
701004, 330600
320188 ~ - ~
d ~ - 310113 3305231
704007 310388 ~ 3300112
s10388” 330524,
02
10380 A8
715001 _ 310120 A 3305234
704004 320188 N 3305805
705002!__ 705005 N
- 810386 P 3305212
~ 705005 601002 e
320186 709038 601002
704004 -
330522-4 709015
704013 ) 310385
_ ~ ~ -
330523-1
~ -
330379 705008 711002
709039
310383 -
~ 330523-1 310373 310373
310120 ~
A 330601 310435
373
31013 310120 - 810373 710001 >
310382 709001,
~ 310381 330612
70l004 310113 - ~
310534
210039 ~
e ~ ~
701004 310123 340076 601003
601002 -~ 310392
- 330580-3 ~ 704057
330521 601003 ~
330522:9_ ~ -
310534, 310392
- 330580-4 ~ 210039 ~
310032 ~ ~
P 330602
3705006 601002
- - 330612,
330580-3 310385 709001
- - 710001
340076
310435
e
705008 3103737\
310576
~

(7717 1177



wusmrLOW TRACTIONE

NAME now [ Elott Harper | BAGm oare | SETUPBLATT FIGHE DEREGLAGE V1.0F
EVENT - TRACK AIR TEMP
SERETTUNG Fipsaey | Outdoor Low-Hed Traction | ITRECKE prsTE |A0Y A o | |
TRACK SIZE SURFACE TRACTION LEVE . CONDITIONS
STRECKENGROSEE TALLE DELAPTE LA™Y SREeNbG T e supace | AePhalt | CROT ADHERENCE e A HoRoERE
RIDE HEIGHT fi
woenmen | FRONT VORN AVANT SHOGKS DAMPFER AMORTISSEURS
[5 mm | FRONT | REAR
CAMBER ANGLE 0.0 mm| [0.0 mm][10 mm]| SPRINGS FEDERN RESSORTS
STURZ  AMGLE DE CARROSSAGE [7D 3ot T 5ot
15
| °] REBOUND REBOUND REBOND
CASTOR ANGLE+
NACHLAUF  ANGLE DE CHASSE |0 %[0 %|
4 P PRELOAD FEDERVORSPANUNG PRECONTRAINTE
TOE IN/OUT | mm | mm |
VOHSPURMNACHSPUR. ANGLE DE PINCEMENT OIL WT. ALV SKOSITAT \ISCOSITE
[+/-out 0.5 °| [500 cst | 500 cst |
DIFF. O-RINGS
DIFF, O-RINGE  JOINT TORIQUE DE DIFF. |PIST°N KOL‘BEN "ISTON|
3x1.2mm 3x1.2mm
LWAY BAR | ] LENGTH LANGE LONGUEUR
STABILISATOR  BARRE ANTI-ROULIS 3 [ [12 mm |12 mm |
[13 mm| y [ 0-RINGS 0-RINGE JOINT TORIQUE
WISHBONE DROOP* , [=] 1 [] HiGH ]
AUSFEDERWEG ACHEE  DROOPDES TRIANGLES ARRIERES 0] 5 5 Low B
‘ 5 mm ‘ L] COLOUR FARBE COULEUR
S e VoL QUTDRIVES > [] DIFF. TYPE/OIL [Purple |
3 [ DIFF. TYP/OL . TYPE/HUILE DE DIFF,
PLASTIC [s] STEEL [ | ] |Spoal | cst | B;ADDER % ZZULSION %
FOAM REW

RIDE HEIGHT
BODENFREIHEIT GARDE AU SOL

[55 i | TYRES REIFEN PNEUS

.-
(o
)
m

CAMBER ANGLE
STORY  ANGUEDE carrossace | [00_mm]  [30 mm] o < FRONT | REAR

: BRAND HERSTELLER MARQUE
-15 °
‘DIFF. O-RINGS Any | Any |
DIFF. O-RINGE  JOINT TORIQUE DE DIFF. COMPOUND MISCHUNG DURETE
‘ Purple ‘ ‘ | |
SWAY BAR INSERT EINLAGEN MOUSSE
STABILISATOR  BARRE ANTI-ROLLIS | | |
‘1.2 mm ‘

WHEEL FELGE JANTE

WISHBONE DROOP* ,
ALSFEDERWEG ACHSE - DROCP DES TRIANGLES ARRIERES

4 mm| TREATMENT 1 BEHANDLUNG 1 TRAITMENT 1
OUTDRIVES 0 Ll > [ ‘ | |
DIFF-AUSGANGE  OUTDRIVES % - % TREATMENT 2 BEHANDLUNG 2 TRAITMENT 2
STEEL [s] ALLOY [ ] “ \ | |
NOTES [ 0 au WARMING ERWARMUNG  CHAUFFAGE
NOTIZEN REMARQUES % ‘ % 55 °c 20 | mins

O 0 y O NOTES NOTIZEN REMARQUES

— ' DIFF. TYPE/OIL
O @ [l = &= [« DIFF. TYP/OL TYPE/HUILE DE DIFF.
= e= [1]| [o# |[2000 cst |

MOTOR  MOTOR  MOTEUR FRONT DRIVESHAFT VCRDERE ANTRIEESWELLE CARDAN AVANT REAR DRIVESHAFT HINTERE AHTRIERSWELLE CARDAN ARRIERE
\ ORCA 4.5 \ | Double Joint \ BLOCK TYPE \ Single Joint |
$PUR GEAR FR RF : 4
HAUPTZAHNRAD ~ COURONME SOLID (][] P 2
‘116 ‘ spLIT [ |[ ] - )
PINION GEAR EBn
RITZ EL PIGNON LAYSHAFT ] Niil - 1
|26 \ HIGH [a] ‘”"l
BATTERY ow [ .ﬁ%
AKKU ACCUMULATEUR —
‘ORCA ‘ === Bfa| EeE T D = B G clgi-ul [
ESC X
ESC ESC
[ORCA VXX ‘ TOP-DECK SCREWS

=]

BODY KORPER CARROSSERIE
\ Speed 6 Lightweight \
WING FLUGEL TYPE D'AILERON

0o =
|standard | 3 375 mm|[0.0 mm

RESULTS PLATZIERUNG RESULTAT 3w s 00 ity et
DURCHSCHNITTSZELT TEMPS AL TOUR MOYEN SCHUELLSTERUNCE MELLELR TEMPS AUTOLR RENNDALER DUREE DE LA CCLURSE
www team-durange.com © ARRMA Durango Ltd, 2013




[DEFCETD),spunrsiroe HIGH TRACGTION

NAME nop | Elitt Harper | DAt pare || SETUPBLATT FICHEDEREGLAGE U1.0E

EVENT " " TRACK AIR TEMP
WERAHSTALTUNG EVENEMENT |Outdoor High Traction | STRECKE PISTE [Any UHGERLNESTEND. TEVPERATLRE CE LAR E
TRACK SIZE Any SURFACE [Asphalt | IRACTION LEVEL CONDITIONS . I:l
STRECKENGROSSE TILLE DE LA PISTE STRECKEMBELAS TYPE DF SLRFACE GRIFF ADHERENCE WETTER. NIVEAU DHYDROMETRIE
RIDE HEIGHT
mocrmer | FRONT VORN AVANT SHOCKS DAMPFER AMORTISSEURS
[5 mm | FRONT | REAR
CAMBER ANGLE |0-5 mm\ \0-0 ml‘n| \1-0 ml"1| SPRINGS FEDERN RESSORTS
STURZ  ANGLE DE CARROSSAGE [0 3 dor [7D 300t |
(o] [o]
1.5 °
| REBOUND REBOUND REBOND
CASTOR ANGLE+ o %0 o
NACHLAUF  ANGLE DE CHASSE o o
4 o ) PRELOAD FEDERVCRSPANNUNG PRECONTRAINTE
TOE IN/OUT th 5 1 FFO0.0  mm | mm | mm |
VONSPURMNACHSPUR._ ANGLE DE PINCEMENT "FRO.0 | OIL WT. ALVISKOSITAT \VISCOSITE
3 o
[+ ou;O.S _ Sl r K [550 cst | 550 cst |
DIFF. O-RIN N
DIFF. C-RINGE  JOINT TORIQUE DE DIFF, "-_" PISTON KOLBEN PISTON
‘ | * |3x1.2mm |3x1.2mm |
SWAY BAR ] 1[ ]. <—FRONT [ |15 LENGTH LANGE LONGUEUR
STABILISATOR  BARRE ANTI-ROLLIS [ [12 mm |12 mm |
[13 mm| [ O-RINGS 0-RINGE JOINT TORIQUE
WISHBONE DROOP* ) (=] 1 [] HIGH
AUUSFEOERWEG ACHSE  DROCPDES TRIANGLES ARRIERES M 5 [ vow 0
‘ 6 mm | O COLOUR FARBE COULEUR
SPOOL OUTDRIVES ) PurDl
STARRACHS-AUSGANGE  SPOCL CUTDRIVES ! E [[))IIFFFF%YTJSLEIOITI?P S — | urpte |
PLASTIC [s] STEEL [ ] » LI [spool I cst] BLADDER % EMULSION %
FOAM SCREW

RIDE HEIGHT

hY
BODENFREIHEIT — GARDE AU SOL nnIEnE
55 mm] TYRES REIFEN PNEUS

CAMBER ANGLE
STURZ  ANGLE DE CARROSSAGE FRONT | REAR

BRAND HERSTELLER MARQUE
-1.5 °
‘DIFF. O-RINGS Any | Any |
DIFF ORINGE  JOINT TORIQUE DE DIFF. COMPOUND MISCHUNG DURETE
‘ Purple | ‘ | |
SWAY BAR INSERT EINLAGEN MOUSSE
STABILISATOR  BARRE ANTI-ROULIS ‘ | |
1.2 mm
‘ | WHEEL FELGE JANTE

WISHBONE DROOP* N
AUSFEDERIWEG ACHSE - DRCOPDIES TRIANGLES ARRIERES

5 mm] TREATMENT 1 BEHANDLUNG 1 TRAITMENT 1
OUTDRIVES L] e= L] ‘ | |
DIFF-AUSGANGE ~ OUTDRIVES al % = % TREATMENT 2 BEHANDLUNG 2 TRAITMENT 2
]
STEEL [ |  ALLOY [=] \ | |
NOTES u L= L] WARMING ERWARMUNG  CHAUFFAGE
HOTIZEN REMARQUES Iy — 0 (55 °c (20 | mins
BR=R=3N
L] 0 ) 5] NOTES NOTIZEN REMARQUES
— ’ DIFF. TYPE/OIL
Ol @ [ = &= [] DIFF. TYP/OL TYPE/HUILE DE DIFF.
O = & [ [piff |[2000 cst |

MOTOR  MOTOR  MOTEUR FRONT DRIVESHAFT VORDERE ANTRIERSWELLE CARDAN AVANT REAR DRIVESHAFT  HINTERE ANTRIEBSWELLE  CARDAK ARRIERE
\ ORCA 4.5 | \ Double Joint \ BLOCK TYPE |Single Joint \
SPUR GEAR FRRF 4
HAUPTZAHNRAD  COURONNE SOLID [u][] 3
[116 | spLIT [ [ ] 2
PINION GEAR
RITZEL PIGHNON LAYSHAFT k NI 1
‘26 | HIGH E ‘||| 3 &
BATTERY ow [ ]| ,E
AKKU ACCUMULATEUR —
‘ ORCA | = @® II!+1-TH [y
ESC
ESC ESC
‘ ORCA VXX | TOP-DECK SCREWS

.I ]
BODY KORPER CARROSSERIE |I-‘!!!!ii
| Speed 6 Lightweight |
WING FLOGEL TYPE DAILERON

‘ Standard |

[
375mm|[0.0 mm ‘THICKNESS 2.0mm|=] 2.25mm [” 3.0 mm

RESULTS PLATZIERUNG RESULTAT 3055 S0 S A Ribeareaini oo owemae |
DURCHSCHNITTSZELT TEMPSAL TOUR MOYEN SCHAELLSTERUNCE. MEILLELR TERPS ALITCUR REMNDALER. CUREE DE LA COURSE
v teamn-durango.com © ARRMA Durango Ltd. 2013




et s LOW TRACTIONS

NAME i
HAME NOM ‘Elllott Harper

| DA oare || SETUPBLATT FICHEDEREGLAGE U1.0E

EVENT N " TRACK AIR TEMP

WERANSTALTUNG EVENEMENT | Indoor Low-Med traction | STRECKE PISTE _Any UMGEBLNCSTEN. TEVPERATLRE E LAR E
TRACK SIZE Any SURFACE [Carpet | TRACTION LEVEL CONDITIONS . :|
STRECKENGROSSE TILLE DELAPISTE STRECKENBELAG TYPE DF SURFACE GRIFF ADHERENCE WETTER. NIVEAU DHYDROMETRIE

moeaEe owewso | FRONT WORN AUANT SHOCKS DAMPFER AMORTISSEURS

[5 mm | FRONT | REAR
CAMBER ANGLE |0-0 mm\ |0-0 I“m| |1-0 I“m| SPRINGS FEDERN RESSORTS
STURZ  ANGLE DE CARROSSAGE [0 3 dor [ 753 a0t |
O O

-1.5 °
| REBOUND REBOUND REBOND
CASTOR ANGLE+ - .
MACHLAUF  ANGLE DE CHASSE ‘0 % | 0 /ﬂ|
[4 o PRELOAD FEDERVCRSPENMUNG PRECONTRAINTE
TOE IN/OUT FF0.0 mm \ mm | mm |
|VONSPUWNACHSPUR ANGLE DE PINCEMENT FROO rmm OIL WT. OLYISKOSITAT \ISCOSITE
+/-out 0.5 e

450 cst | 450 cst |

P |
DIFF. O-RINGS
DIFF. G-RINGE  JOINT TORIQUE DE DIFF PISTON KOLBEN PISTON
| Purple | ‘3x1.2mrn |3x1.2mm |
SWAY BAR [] LENGTH LANGE LONGUEUR
STABILISATOR  BARRE ANTI-ROULIS y [ ‘ 12 mm | 12 mm |
[13 mm]| v [ 0-RINGS 0-RINGE JOINT TORIQUE
WISHBONE DROOP* ] ] 1 [] HIGH
USFEDERWEG ACHSE - DROCP DS TRIANGLES ARRIERES [ 5 [ Low 0
E mm] [] co
LOUR FARBE COULEUR
S e At VSt o cumprves 5 [ DLFF. TYPE/OIL [Purple |
] DIFF. TYR/OL TYPE/HUILE DE DIFF.
\ - BLADDER EMULSION

PLASTIC [s] STEEL [ | » ] [oir [Puy cat] . % o %

FOAM REW

Y
RIDE HEIGHT
BODENFREIHEIT GARDE AU SOL

TYRES REIFEN PNEUS

‘3.0 mm‘

[53 mm|
R AEEe carrossace | [0 _mm]
[15 .

DIFF. O-RINGS
DIFF. ORINGE  JOINT TORIQUE DE DIFF.

| Purple |
SWAY BAR

STABILISATOR  BARRE ANTI-ROULIS
| 1.2 mm |

WISHBONE DROOP* .
AUSFEDERWEG ACHSE - DRCOP DES TRIANGLES ARRIERES

FRONT | REAR

BRAND HERSTELLER MARQUE
|Any |Any |
COMPOUND MISCHUNG DURETE
INSERT EINLAGEN MOUSSE
WHEEL FELGE JANTE

BODY KORPER CARROSSERIE
|Speed 6 Lightweight |

[5 mm | TREATMENT 1 BEHANDLUNG 1 TRAITMENT 1
OUTDRIVES a [] » [ | | |
DIFF-AUSGANGE ~ OUTDRIVES | =] - - [ TREATMENT 2 BEHANDLUNG 2 TRAITMENT 2
STEEL [s] ALLOY [ ] 0 Ll e L] | | |
NOTES % ‘ E WARMING ERWARMUNG  CHAUFFAGE
NOTIZEN REMARQUES — : | °c | mins
[ |cmsmas | | L] ¢ L]
Lo 0 ¢ S [ NOTES NOTIZEN REMARQUES
) . DIFF. TYPE/OIL
[ @ ] [u] DIFF, TYP/GL . TYPE/HLUILE DE DIFF.
] L] |Diff |[2000 cst |

MOTOR  MOTOR  MOTEUR FRONT DRIVESHAFT VCRDERE MTRIEBSWELLE CARDAN AVANT REAR DRIVESHAFT HIVTERE ANTRIEBSWELLE CARDAN ARRIERE
|0RCA 4.5 | \ Double Joint | BLOCK TYPE ‘Single Joint \
SPUR GEAR FRRF . 4
HAUPTZAHNRAD ~ COUROHNE | 3 E\. SOLID [a][a] 3
[116 | | 217 IE\\?\. spLIT [ ][] .
PINION GEAR D/,l/. i
RITZEL pighon | 1 LAYSHAFT 3 il /- 1
E | D) |
BATTERY ow [ .E.
AKKU ACCUMULATEUR i
[orca |
ESC
ESC ESC
[orCA VXX | TOP-DECK SCREWS

WING FLUGEL TYPE D'AILEROM
|813ndard |

=]

375 mm|[0.0 mm |THICKNESS 2.0mm =] 2.25mmD‘ 3.0 mm|[0.5 mm

RESULTS PLATZIERUNG RESULTAT |

UALIFYING POSITION FINAL POSITION l:l
FLAUFERGERNIS  PCSITION EN QUALFICATION EMDPLATZIERUNG POSITION FIMALE

DURCHSCHNTITSZETT TEMPSALI TOUR MOYEN SCHUELISTERUNCE MELLELR TEMPS AUTOLR RENNDAUER. DUREE DE LA COURSE

wuww team-durange.com © ARRMA Durango Ltd. 2013

DENEETD

7—
a2 TS



canrersor HIGH TRACTION-Z

NAME wom | Fliiott Harper | BATow oare | SETUPBLATT FIGHEDEREGLAGE V1.0E

EVENT " " TRACK AIR TEMP
WERAHSTALTUNG EVENEMENT | Indoor High traction | STRECKE PISTE [Any LMGERLNGSTERE, TEVPERATLRE CE LR l:l
TRACK SIZE Any SURFACE [Carpet | TRACTION LEVEL CONDITIONS ) I:l
STRECKENGROSSE THILLE CE LA PISTE STRECKENBELAG TVPE OF SLRFACE GRIFF ADHERENCE WETTER. NIVEAL DHYDROME TRIE
RIDE HEIGHT SHOGKS DAMPFER AMORTISSEURS
BODENFREIHEIT — GARDE AU SOL
[5 mm] FRONT | REAR
CAMBER ANGLE \0-5 mm| \0-0 mm\ \1-0 mm| SPRINGS FEDERN RESSORTS
STURZ  ANGLE DE CARROSSAGE [0 3 cor [0 3 dot |
(o) O
1.5 o
| REBOUND REBOUND REBOND
CASTOR ANGLE+ S .
MACHLAUF  ANGLE DE CHASSE ‘0 % | 0 %o ‘
[4 . PRELOAD FEDERUCRSPANNUNG PRECONTRAINTE
TOE IN/OUT \ mm | mm|
WONSPURMNACHSPUR ANGLE DE PINCEMENT OIL WT. OLISKOSI TAT WISCOSITE
3 P
[ +-out 0.5 | [450 cst | 500 cst |
DIFF. O-RINGS
DIFF. CHRINGE  JOINT TERIQUE DE DIFF. ‘PISTON KOLBEN PISTON‘
| ‘ 3x1.2mm [3x1.2mm
SWAY BAR ] LENGTH LANGE LONGUEUR
STABILISATOR  BARRE ANTI-ROLLIS ] [12 mm |12 mm |
[13 mm| ] O-RINGS 0-RINGE JOINT TORIQUE
WISHBONE DROOP* . L] 1 [] HIGH []
BUSFEDERWEG ACHSE  DROCPDES TRIANGLES ARRIERES
[=] b3 =] Low ]
|6 mm| O 57 8 510 COLOUR FARBE COULEUR
SPOOL OUTPRIVES G Purpl
STARRACHS-AUSGANGE  SPOCL OUTDRIVES L DIFF. TYPE/OIL [Purple |
[] DIFF. TYRACL | TYPE/HUILE DE DIFF,
PLASTIC [ | STEEL [x] L] & [spool | cst| BLADDER % EMULSION %
FOAM SCREW

RIDE HEIGHT
BODENFREIHEIT GARDE AU SOL nEnn “I“TE“
[53 mm ] TYRES REIFEN PNEUS

CAMBER ANGLE
STURZ " AMACE Of caprossage | (025 _mm|  [3.0 mm] o FRONT | REAR
[1s S BRAND HERSTELLER MARQUE
DIFF. O-RINGS [Any | Any |
DIFF. O-RINGE  JQINT TORIQUE DE DIFF, COMPOUND MISCHUNG DURETE
| Purple ‘ | ‘ ‘
SWAY BAR INSERT EINLAGEN MOUSSE
STABILISATOR  BARRE ANTI-ROLLIS | | |
|1.2 mm ‘

WHEEL FELGE JANTE

WISHBONE DROOP* .
MUSFEDERWEG ACHSE  DROOP DES TRIAMGLES ARRIERES

4.5 mm
[5 mm| TREATMENT 1 BEHANDLUNG 1 TRAITMENT 1
QUTDRIVES [] L 0 | | \
DIFF-AUSGANGE ~ OUTDRIVES % % TREATMENT 2 BEHANDLUNG 2 TRAITMENT 2
STEEL [ ] ALLOY [5] ) ' | | |
NOTES m R % ' % WARMING ERWARMUNG  CHAUFFAGE
MOTIZEM REMARQUES — & & | o | mins

L B ) [ NOTES NOTIZEN REMARQUES

DIFF. TYPE/OIL
[=] @ [ = &= [u] DIFF. TYF/OL TYPE/HUILE DE DIFF.
[ = &= ] |Diﬁ Hsooo cst‘

MOTOR  MOTOR  MOTEUR FRONT DRIVESHAFT VORDERE ANTRIEBSWELLE CARDAN AVANT REAR DRIVESHAFT ~HINTERE AHTRIEBSWELLE CARDAN ARRIERE
|0RCA 4.5 \ \ Double Joint \ BLOCK TYPE |Sing|e Joint ‘
SPUR GEAR FR RF . 4
HAUPTZAHNRAD ~ COURONME | 3 E\. soLp | |[ ] - 3
[115 | 2[] I\‘z‘\\\e\{. SPLIT [u][s] N
PINION GEAR 1 D//. EB
RITZEL PIGHNON LAYSHAFT R N y 1
[26 ‘ HIGH [a] ‘||| 1 w
BATTERY tow []n i
AKKU ACCUMULATEUR G0
|0RCA ‘ B lIEI-l_:IH ‘F"_@T@‘-
ESC _
ESC ESC
|0RCA VEX ‘ TOP-DECK SCREWS

.I ]
BODY KORPER CARROSSERIE |I _‘!!!!ii
[ speed 6 Lightweight |
WING FLUGEL TYPE D'AILERON

|Standard ‘

: =
375 mm][0.0 mm| [ THICKNESS 2.0mm[s] 2.25mm[ |0 mm][0.5 mm

RESULTS PLATZIERUNG RESULTAT R0l s s T FrAAa s [
DURZHSCHNTTTSZETT TEMPSANTOUR MOVEN SCHIELLSTE RUNDE. METLIELR TEMPS ATCUR RENMDALER. DUREE DE LA COURSE

ww team-durange.com @ ARRMA Durango Ltd, 2013




Parts List-standard Parts

P TD601002 BALL BEARING : 4PCS (5x10x4mm)
TD601003  BALL BEARING : 4PCS (10x15x4mm)
TD210039 DIFF CASE & PULLEY SET TD601022 BALL BEARING : 4PCS (5x8x2.5mm)
TD210040 SPOOL PULLEY SET TD601023 BALL BEARING : 4PCS (3x7x3mm)
TD210041 GEAR DIFF SET REAR TD602001 BALL BEARING FLANGED: 2PCS (3x6x2.5mm)(DEX410R/2010 Spec)
TD230038 SHOCK SET (1 pair) TD701004 SETSCREW M3x3mm (10pcs)
TD240005 HD SERVO SAVER SET TD701005 SETSCREW M3x10mm (10pcs)
TD310032 CRUNCH SPACER FRONT AXLE (2pcs) TD701010 SETSCREW M4x8mm (10pcs)
TD310034 SHIM 10x12x0.2mm (10pcs) TD701016 STEP SHAFT SCREW M3x7mm (2 pcs)

TD310113 DRIVESHAFT BUSHING (2.0mm) (DEX410R/2010 Spec) (2pcs) TD704003 FLAT HEAD HEX CS SCREW M3x12mm (10pcs)
TD310120 DRIVESHAFT PIN B-TYPE (2.0mm) (DEX410R/2010 Spec) (4pcs) TD704004 FLAT HEAD HEX CS SCREW M3x6mm (10pcs)

TD310123 DRIVESHAFT PIN A-TYPE 2.0mm (10pcs) TD704006 FLAT HEAD HEX CS SCREW M3x8mm (10pcs)
TD310373 DIFF GEAR & SHAFT SET TD704007 FLAT HEAD HEX CS SCREW M3x10mm (10pcs)
TD310380 WHEEL AXLE (2pcs) TD704013 FLAT HEAD HEX CS SCREW M3x14mm (10pcs)
TD310381 DJOINT WHEEL AXLE (2pcs) TD704046 FLAT HEAD HEX CS SCREW M2x5mm (10pcs)
TD310382 DJOINT COLLAR (2pcs) TD705001 BUTTON HEAD HEX SCREW M3x6mm (10pcs)
TD310383 DJOINT ALUMINIUM DRIVESHAFT 41mm FRONT (GOLD, 2pcs) TD705002 BUTTON HEAD HEX SCREW M3x8mm (10pcs)
TD310385 ALUMINIUM WHEEL HEX 4.5mm (GOLD,2pcs) TD705004 BUTTON HEAD HEX SCREW M3x12mm (10pcs)
TD310386 ALUMINIUM DRIVESHAFT 44mm REAR (GOLD, 2pcs) TD705005 BUTTON HEAD HEX SCREW M3x10mm (10pcs)
TD310388 REAR DRIVESHAFT BLADE (8pcs) TD705008 BUTTON HEAD HEX SCREW M2x5mm (10pcs)
TD310389 FRONT BELT 173T (1pc) TD705011 BUTTON HEAD HEX SCREW M3x14mm (10pcs)
TD310390 REAR BELT 62T (1pc) TD705029 BUTTON HEAD HEX SCREW M2.5x4mm (10pcs)
TD310391 LAYSHAFT (1pc) TD705035 BUTTON HEAD HEX SCREW M2x3mm (10pcs)
TD310392 DIFF OUTDRIVE REAR STEEL (2pcs) TD708005 M4 SERRATED LOCK NUT FOR WHEELS (DEX410R/2010 Spec) (10pcs)
TD310421 COMPOSITE LAYSHAFT PULLEYS 20T (2pcs) TD709001 SHIM 5x10x0.8mm (10pcs)

TD310435 PIN 1.5X6.8mm (10pcs) TD709004 ALUMINIUM SPACER 8x3x2.00mm (4pcs)(GOLD)
TD310440 DIFF OUTDRIVE FRONT STEEL (2pcs) TD709009 SHOCK PISTON WASHER: CHROME 2.5mmID (10pcs)
TD310533 COMPOSITE SPOOL OUTDRIVES (4pcs) TD709015 DISTANCE SHIM 5x7x0.2 (10pcs)

TD310534 DIFF CAM ADJUSTER (4pcs) TD709032 STEEL SHIM 6x3x0.5mm (20pcs)

TD310535 SPUR GEAR 116T (64DP, 1pc) TD709037 SHIM 3.6x9.4x0.2mm (10pcs)

TD320178 BUMPER & BODY POST SET TD709038 CRUNCH SPACER 5x7x1.5mm (2pcs)

TD320179 SERVO & BATTERY MOUNT SET TD709039 SHIM 3x5x0.2mm (10pcs)

TD320180 ALUMINIUM STEERING PLATE SET (GOLD, 1pc) TD710001 E-CLIPS FOR DIFF 4mm ID (10pcs)

TD320184 LOWER CHASSIS PLATE CARBON FIBRE (2.25mm, 1pc) TD714002 WHEEL CONE REAR (2pcs)
TD320185 FOAM BUMPER (1pc)

TD320186 ALUMINIUM MOTOR MOUNT (GOLD, 1pc)

TD320188 ALUMINIUM LAYSHAFT HOLDER (GOLD, 1pc)
TD320189 SERVO MOUNT TOP PLATE CARBON FIBRE (2.25mm, 1pc)
TD320191 ALUMINIUM SUSPENSION HANGER (GOLD, 1pc)
TD320250 TOP DECK CARBON FIBRE (2mm, 1pc)

TD320254 ALUMINIUM BULKHEAD FL/RR (GOLD, 1pc)
TD320255 ALUMINIUM BULKHEAD FR/RL (GOLD, 1pc)

TD330011 SHOCK CARTRIDGE & PISTON SET (4pcs)

TD330029 SHOCK NUT O-RING 12x1.5mm (STANDARD BORE SHOCKS) (4pcs)
TD330037 SUSPENSION ARM PIVOT-BALL (8PCS)

TD330160 BIG BORE SHOCK CAP O-RING (8pcs)

TD330379 TURNBUCKLE - ALUMINIUM (M3x28mm) (GOLD, 2pcs)
TD330520 SUSPENSION ARMS F&R (2 pairs)

TD330521 STEERING BLOCK & REAR HUB (2 pairs)

TD330522 SUSPENSION TUNING INSERT SET

TD330523 ROD END SET

TD330524 SHOCK CAP SET

TD330527 SHOCK DIAPHRAGM (S60 PURPLE, 4pcs)

TD330528 FRONT SHOCK TOWER CARBON FIBRE (3mm, 1pc)
TD330529 REAR SHOCK TOWER CARBON FIBRE (3mm, 1pc)
TD330533 FRONT ROLL BAR (1.3mm, 1pc)

TD330537 REAR ROLL BAR (1.2mm, 1pc)

TD330540 HINGE PIN INNER (3X45mm, 2pcs)

TD330541 HINGE PIN OUTER (2.5X21.4mm, 2pcs)

TD330543 ALUMINIUM SHOCK BODY (Black, 2pcs)

TD330544 SHOCK SHAFT (2pcs)

TD330545 SHOCK MOUNT BALL (4pcs)

TD330553 TURNBUCKLE - ALUMINIUM (M3x25mm) (GOLD, 1pc)
TD330575 CASTOR BLOCK (2pcs)

TD330580 COMPOSITE SHIM SET (4x0.5, 4x0.75, 8x1, 4x18S, 4x2,4x3mm)
TD330601 2mm HEX BALL M3x10mm (4pcs)

TD330602 2mm HEX BALL M3x7mm (4pcs)

TD330603 TURNBUCKLE - ALUMINIUM (M3x43mm) (GOLD, 2pcs)
TD330609 SILICONE O-RING P-3 (3x2mm 8pcs) (S40 PURPLE)
TD330612 SILICONE O-RING P-4 (4x2mm 8pcs) (S40 PURPLE)
TD330633 ALUMINIUM SHOCK COLLARS (GOLD, 2pcs)
TD330634 2mm HEX BALL M3x2mm (2pcs)

TD330637 SHOCK SPRING '3' (MED 17.2Ibs, 2pcs)

TD340076 STEERING KNUCKLE BUSHING (4pcs)

TD390001 ANTENNA TUBE & CAP (1pc)

TD390085 BODY CLIP MEDIUM (10pcs)

s



Parts List-option Parts

TD210038 CVD REBUILD KIT (2.0mm)

TD230039 SUSPENSION HANGER SHIM SET (8x0.25, 4x0.5, 4x1mm)
TD310431 DJOINT STEEL DRIVESHAFT 41mm FRONT (BLACK, 2pcs)
TD310444 DIFF OUTDRIVE REAR ALUMINIUM (BLACK, 2pcs)
TD310464 WHEEL SPACER 4.25x11.8x0.25mm (4pcs)

TD310465 WHEEL SPACER 4.25x11.8x0.5mm (4pcs)

TD310466 ALUMINIUM WHEEL HEX 4mm (GOLD,2pcs)

TD310532 STEEL SPOOL OUTDRIVES (2pcs)

TD320192 ALUMINIUM SPLIT SUSPENSION HANGER (GOLD, 2pcs)
TD320239 TOP DECK CARBON FIBRE (2.25mm, 1pc)

TD320256 ALUMINIUM SERVO MOUNT INNER (GOLD, 1pc)
TD320257 ALUMINIUM SERVO MOUNT OUTER (GOLD, 1pc)
TD330251 ALUMINIUM FLEX CONTROL MOUNT (GOLD, 1pc)
TD330530 FRONT ROLL BAR (1mm, 1pc)

TD330531 FRONT ROLL BAR (1.1mm, 1pc)

TD330532 FRONT ROLL BAR (1.2mm, 1pc)

TD330534 FRONT ROLL BAR (1.4mm, 1pc)

TD330535 REAR ROLL BAR (1mm, 1pc)

TD330536 REAR ROLL BAR (1.1mm, 1pc)

TD330538 REAR ROLL BAR (1.3mm, 1pc)

TD330539 REAR ROLL BAR (1.4mm, 1pc)

TD330608 SILICONE O-RING P-3 (3x2mm 8pcs) (S30 BLUE)
TD330610 SILICONE O-RING P-3 (3x2mm 8pcs) (S50 CLEAR)
TD330611 SILICONE O-RING P-4 (4x2mm 8pcs) (S30 BLUE)
TD330613 SILICONE O-RING P-4 (4x2mm 8pcs) (S50 CLEAR)
TD330622 ALUMINIUM SHOCK MOUNT BALL (GOLD, 4pcs)
TD330635 SHOCK SPRING "1' (Super Soft 14.7Ibs, 2pcs)

TD330636 SHOCK SPRING '2' (Soft 15.6lbs, 2pcs)

TD330638 SHOCK SPRING '4' (Hard 18.2Ibs, 2pcs)

TD330639 SHOCK SPRING '5' (Extra Hard 19.4Ibs, 2pcs)

TD709034 ALUMINIUM SPACER 6x3x1MM (GOLD, 10pcs)
TD709035 ALUMINIUM SPACER 6x3x2MM (GOLD, 10pcs)
TD709036 ALUMINIUM SPACER 6x3x3MM (GOLD, 10pcs)
TD709068 ALUMINIUM SPACER 6x3x0.75MM (GOLD, 10pcs)
TD709069 ALUMINIUM COUNTERSINK WASHER M3 (GOLD, 4pcs)

”ﬁaﬁf
74

LUCZLLLI LY



Ve

46. (G 7



Team Durango Ltd

ARRMA Durango Ltd is registered in Derbyshire,
England, UK

Internet:
www.team-durango.com
support@team-durango.com

The contents of this owner’s manual and all
associated material are copyright © Team Durango
Ltd. No part of this owner’s manual or associated
material may be reproduced or distributed in any
medium or media without the express, written
permission of Team Durango Ltd.

Team Durango Ltd

ARRMA Durango Ltd is in Derbyshire, England,
Grof3britannien registriert

Internet:
www.team-durango.com
support@team-durango.com

Der Inhalt dieser Bauanleitung und alles dazugehérige
Material unterstehen dem Copyright Team Durango
Ltd.

Kein Teil dieser Bauanleitung, oder dazugehériges
Material darf weder kopiert, oder in jegliches Medium
vertrieben werden, ohne die schriftliche Zustimmung
von Team Durango Ltd.

A47.

Team Durango Ltd

ARRMA Durango Ltd Zi2{¥ff : Derbyshire,
England, UK

T YA ko
www.team-durango.com
support@team-durango.com

AEOARIIEFEERICEIYRESNLTLET,

2&%%) RNABED—EBE 7z (L2 &R & Team Durango Ltd
IZ&

EEDFFAIELICEMERH T OSFEELLFES,

Team Durango #4%(5 )

ARRMA Durango{J 2 k. Derbyshire, England,
UK

[FESEPSE
www.team-durango.com
support@team-durango.com

AUHPBEHMERXEENES, LA HTeam
Durangofif5. K% :Team Durangoifn], ZxilDIfT
frr e Lk

Ve

(LR 177



B20013-V1.0

—7

www.taam'd“rangﬂ.com All rights reserved. © Copyright ARRMA Durango Ltd. 2013.



